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Ein Unternehmen der Salzgitter Gruppe

Inspection certificate 3.1 No. [Al) 639812/2
DIN EN 10204 Page 1/3
{A02) Dote 27.03.2015
No.l407} Plesa 23.02.2015 No.fam
Puchesor Salzgitter Mannesmann Conumer Plesa Anahuac y Cias., 8.A. de C.V
{ADG) International CGmbH 54940 COL. SAN FRANCISCQO CHILPAN
40409 Disseldorf MEXIKO
Pedut W-Shapes acc. ASTM A6 Workserdero. Q000408327
{B01} {ADS)
DispatchnoteNo. 0085482603
Steal grode and terms of delivery ASTM A 992-06a 0085492604
{B02-B03) ASTM A 992-06a:2007 0085492605
27.03.2015
Inspactian Ws
[AD5)
Material data en-esm
tem Haat No. Quantity | Cond. of delivary { Product Length £t | Weight kgs
{807} {B0B} [Bod) {807} {Boe-B11) {812)
14 65391 37 AR W24X68LBS/FT 40’ 45.658
14 65392 [ AR W24X68LEBS/FT 407 7.404
14 65395 27 AR W24X68LBS/FT 40 33.318
14 65396 12 AR W24X68LBS/FT 40’ 14.808
27 63707 5 AR W24X84LBS/FT 40’ 7.620
27 65368 1 AR W24X84LES/FT 40°* 1.524
27 65388 8 AR W24X84LBS/FT 407 12.182
27 65404 6 AR W24X841BS/FT 40" 95.144
X 102 AR: asrolled 131.668
Dimensional check and visual examination of the surface condition:
without objection
Ladle analysis cretm
Haat No. C Si Mn P 8 N Al v Nb Ti
{807) % % % % % % % % % %
<02 <040 055-150 | <008 <0,M45 <g02 £0,15 <005

63707 0,16 0,18 1,21 0,015 0,007 (0,010 [0,009 (0,03 0,001 |0O,001
65368 0,15 0,16 1,26 0,014 |0,014 (0,010 |0,009 |0,03 0,00 ¢,00
65388 0,15 0,17 1,29 0,020 |0,015 |0,008 |0,009 |0,03 0,00 0,00
65391 0,14 0,17 1,18 ¢,012 Jo0o,013 |0,008 (0,010 (0,03 0,00 0,00
65392 0,16 0,16 1,26 0,010 |0,010 (0,009 (0,009 |0,03 0,00 0,00
65385 0,16 0,19 1,19 0,010 |0,010 (0,009 (0,010 |0O,03 0,00 0,00
65396 0,16 0,17 1,18 0,011 |o,012 |0,010 |0,0Q08 (0,02 0,00 0,00

HaatNo. Cu Cr Ni Mo 8n EV1l 1) |Vv+Nb
{81 % % % % % % %
<060 203 <045 <015 £045 <015

63707 0,24 0,08 0,13 0,04 0,02 0,42 0,03
65368 0,29 0,11 0,13 0,03 0,02 0,42 0,03
65388 0,25 0,10 0,14 0,06 0,01 0,43 0,03
65391 0,19 a,07 0,12 0,03 0,01 0,38 0,03
65392 0,21 0,06 0,12 0,02 0,01 0,41 0,03
65395 0,25 0,06 0,19 0,03 0,02 0,41 0,03
65396 0,29 0,07 0,17 0,03 0,02 0,41 0,02

1} EVI: CEV=Coha/B+Mo/S+Mi15+Co/B+Vi5+Cu1E

Wo hereby certify that the delivered meterial complies with the terms of tha ordar.

(201
f Trademark Peinat Triger GmbH Inspactian Represemtative
&7 au Garhard-Lucas-Meyer-S. 10 fae)
D-31226 Peine
(a0 Link

This certificate was prapared hy a suiteble data processing systam and |s valid without signature sccording to EN 10 204, section 5.
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Ein Unternshmen der Salzgitter Gruppe

Inspection certificate 3.1 No. {AD3) 639812/2
DIN EN 10204 Page 2/3
[L0] Date 27.03.2015
Ne.ja07t Plesa 23.02.2015 No.iam
futheser  Salzgitter Mannegmann Consumer  Plesa Anahuac y Clas., S.A. de C.V
{Aog) International GmbH 54940 COL. SAN FRANCISCO CHILPAN
40409 Dlsseldorf MEXIKO
Prudit W-Shapes acc. ASTM A6 WorksorderNo. 0000408327
{B0n) {Ang)
DispaichnoteNo. 0085492603
Stesl grade and terms of dalivery ASTM A 992-06a 0085492604
{B2-B03) ASTM A 992-06a:2007 0085492605
27.03.2015
Inspestion WS
(A0S}
Ladle analysis s
HaatHla. C 8i Mn P 8 N Al v Nb Ti
{B07) % % ¥ % % % % % % %
<02 <040 050-180 | <8038 <0045 S0z <078 <008

65404 0,17 0,17 1,20 ¢,012 |o,007 (0,010 |0C,011 (0,03 0,00 0,00

Haat No. Cu Cr Ni Mo Sn EVl 1) |V+Nb
{B07) % % % % % % %
< 0,60 2035 <045 s0,15 <045 £0,15

65404 0,26 6,07 0,11 0,02 0,01 0,42 0,03

1) EV1: CEV=C+Mn/S+Mo/5+Ni15+Cr/5+V/5+Cuf15

Steel making: Electric process
{m

Tensile test wuwcm

HeatNo. Product Location| Dirsct. | Type | Yield point Tansile strength | Elongation ReH/Rm
{B07) {co0) fcoty |oen) [ {C1} [C32) {c13)
ReH Rm 2 00mm
1 ) 3 N/mm2 N/mm2 %
345- 450 450 - B5D =1 2035

63707 W24X84LBS/FT FL| L P 447 572 27 0,78
63707 W24X84LBE/FT FL.| L P 441 566 28 0,78
65368 W24XB84LBS/FT FL L P 439 577 25 0,76
65368 W24XB4LBS/FT FL L P 443 574 27 0,77
65388 W24X84LBS/FT FL| L P 426 572 26 0,74
65388 W24X84LES/FT FL. | L P 431 567 27 0,76
65391 W24X6BLES/FT FL | L P 442 548 29 0,81
65351 W24X68LBS/FT FL | L P 448 551 22 0,81
65392 W24X6BLEBS/FT FL | L P 440 559 26 0,79
65392 W24X68LBS/FT FL | L P 447 565 27 0,80
£5395 W24X68LBS/FT FL L P 449 575 27 0,78
65385 W24X68LBS/FT FL L P 444 571 28 0,81
65396 W24X68LBS/FT FL | L P 445 567 28 0,79
65396 W24X6BLBS/FT FL. | L P 439 571 28 0,77
65404 W24X84LBS/FT FL | L P 415 557 28 0,75
65404 W24X84LES/FT FL | L P 421 562 27 0,75

1} FL: Fanga 3 P prismatic

3 L: longitwdinal

Wa hereby cortify that the delivered material complies with the terms of the ordar.

{201}
f Trademark Peiner Triger GmbH Inspextion Represantativa
7w} Gerhard-Lugas-Meyer-Str, 10 i)
D-31226 Peing .
{AN1} Link

This certificate was propared by a suitable data processing systam and is valid without signature accarding to EN 10 204, section 5.
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Ein Unternehmen der Salzgitter Gruppe

Inspection certificate 3.1 No.{A03) 639812/2
DIN EN 10204 Page 3/3
1] Date 27.03.2015
Ne.iAT) Plesa 23.02.2015 No(amm
Pucheser Salzgitter Mannesmann Cosemer Plesa Anahuac y Cias., S.A. de €.V
{ADE} International GmbH 54940 COL. SAN FRANCISCO CHILPAN
40409 Dlsgeldort MEXIKO
Podit  W~Shapes acc. ASTM A6 WorksorderNo. 0000408327
(B07) (A8}
DispatchnotaNo. OOQB5492603
Steel grade and terms of dolivery ASTM A 992-06a 0085492604
|B02-Bod) ASTM A 992-06a:2007 0085492605
27.03.2015
Inspection Ws
(]

Full{ killed steel produced by
an electric are furnace

We heroby certify that the deliverad material complies with the terms of the ordar.

{zo1}
f Trademark Peloer Triger GmbH Inspection Representative
7 Gerhard-Lucas-Meysr-5t, 10 {z02)
D-31226 Peine ,
(AD1) Link

This cartificate waa prapared by a suitabla data processing systam and is valid without signature according to EN 10 2, section 5,



